A review of the therapeutic management of ulcerative colitis

Nasar Aslam, Sheng Wei Lo, Rafid Sikafi, Tom Barnes, Jonathan Segal^D, Philip J Smith and Jimmy K Limdi^D

Abstract: Ulcerative colitis (UC) is a chronic relapsing and remitting gastrointestinal disorder of uncertain aetiology. The last two decades have seen an expansion in the therapeutic arsenal used to treat UC. This has resulted in improved clinical remission and response rates. Nonetheless, staples in our current medical management originate from trials conducted in the early 20th century. In this review article, we aim to outline the key milestones in the history of the medical management of UC in addition to highlighting promising therapeutic developments for the future.

Keywords: anti-TNFs, biologics, corticosteroids, inflammatory bowel disease, ulcerative colitis

Received: 14 March 2022; revised manuscript accepted: 26 October 2022.

Introduction

Ulcerative colitis (UC) is a chronic, relapsing and remitting and potentially progressive form of inflammatory bowel disease (IBD) of uncertain aetiology, characterised by inflammation localised in the mucosa of the rectum and colon.¹ A number of aetiological factors, such as genetic predisposition, environmental triggers, perturbations in the gut microbiome and immune dysregulation, have been implicated.1 The term 'ulcerative colitis' was first coined by Sir Samuel Wilks in 1859, distinguishing it as a separate entity from infectious diarrhoeal illnesses, a condition that would, in fact, be called Crohn's disease today.² Until the realisation that corticosteroid therapy induced remission, surgery was the mainstay of management.³ There has been an evolution in therapies since the 1950s, and conventional management evolved into the use of broad spectrum antiinflammatory drugs, such as amino-salicylates and corticosteroids, or immunomodulators, such as thiopurines, often sequentially with the aim of relieving symptoms and achieving remission to prevent long-term complications.1

Unprecedented advances in the understanding of the aetiopathogenesis of IBD in the last 2–3 decades have translated into a dramatic increase in our therapeutic armamentarium with biological and 'small molecule' therapies intercepting and abrogating the immune-inflammatory cascade. Consequently, we have seen clinical response and remission rates that have emboldened our definitions of meaningful disease control.⁴ In this paper, we undertake a journey in the pharmacological therapy of UC from corticosteroids to modern biological, small molecule and other novel therapies.

Corticosteroids

The first clinical use of corticosteroids was in 1948 when cortisone was used successfully in a patient with rheumatoid arthritis (RA).

Truelove and Witts first demonstrated the efficacy of corticosteroids for the treatment of active UC in a preliminary report in 1954,⁵ followed in 1955 by a full report describing the immediate and long-term progress of patients.⁶ In a doubleblind placebo-controlled trial involving 210 patients with pan UC, patients were categorised according to whether they had an index *versus* relapse presentation of UC alongside the severity Ther Adv Gastroenterol

2022, Vol. 15: 1–21

17562848221138160

© The Author(s), 2022. Article reuse guidelines: sagepub.com/journalspermissions

Correspondence to: Nasar Aslam

Department of Gastroenterology, University College London Hospitals, 235 Euston Road, London, NW1 2BU, UK

nasar.aslam@nhs.net

Sheng Wei Lo Northern Hospital, Epping, VIC, Australia

Rafid Sikafi

St Mark's Hospital, London North West University Healthcare NHS Trust, London, UK

Tom Barnes

Section of IBD – Division of Gastroenterology, Northern Care Alliance NHS Foundation Trust, Salford, UK

Jonathan Segal

Northern Hospital, Epping, Melbourne, VIC, Australia

Department of Medicine, University of Melbourne, Parkville, VIC, Australia

Philip J Smith

Department of Gastroenterology, Royal Liverpool Hospital, Liverpool University Hospitals Foundation NHS Trust, Liverpool, UK

Jimmy K Limdi

Section of IBD – Division of Gastroenterology, Northern Care Alliance NHS Foundation Trust, Manchester, UK Manchester Academic Health Sciences, Faculty of Biology, Medicine and Health, The University of Manchester, Manchester, UK

journals.sagepub.com/home/tag



of their illness at the start of treatment. In all, 109 patients were treated with oral cortisone and 101 patients received placebo. Cortisone was superior to placebo with improvement in clinical, endoscopic and radiological parameters. This remained true across all grades of severity and irrespective of whether the patient had an index or relapse presentation. Cortisone did however seem to have more favourable results in treating index cases. 22.2% of index cases had no change or worsening in their outcomes in the cortisone group with 37.5% of cortisone-treated relapse cases showing no change or worsening in their outcomes. Deaths were also reported to be less frequent in those treated with cortisone (4.6%) in comparison to placebo (9.9%). At the time, the group highlighted their concerns about cortisone increasing the risk of 'pyogenic complications' and advocated 'antibiotic prophylaxis' in those treated with cortisone. Current guidelines advocate caution for opportunistic infections in UC patients treated with immunomodulators, especially in combination with biologic therapies and steroids, and with malnutrition.7

Seven decades later, corticosteroids remain the cornerstone for inducing remission for patients presenting with moderate-to-severe active UC. Baron et al. established the initial dose for outpatient treatment at prednisolone 40 mg/day in 1962, finding comparable remission rates with doses of 60 mg/day, and superior rates compared with 20 mg/day.8 Subsequently, administering high-dose intravenous (IV) hydrocortisone for acute severe UC (ASUC) as defined by the Truelove and Witts criteria was established in 1974,9 with two-thirds achieving long-term remission. The landmark study by Travis et al. in 1996 further predicted the need for colectomy after 3 days of therapy, establishing the concept of steroid-refractory salvage therapy.¹⁰ Numerous tapering regimens have since been utilised, typified by protocol-specified regimens in modern clinical trials for treatment of moderate-severe UC.¹¹ In general, a regimen comprising of an initial dose of prednisolone 40 mg/day, with a gradual taper over a period of 8 weeks or 3 months has been utilised, as relapse is associated with shorter courses, and smaller doses are ineffective at achieving remission.8

A landmark population-based cohort study by Faubion *et al.* highlighted the efficacy of steroids in UC, identifying 185 patients with UC, with 63 (34%) receiving corticosteroids. At 30 days after the first course of steroids, 54% achieved complete remission, with a further 30% achieving partial remission. 1 year after the first course of steroids, 49% remained in prolonged response, with 22% dependent on corticosteroids and 29% requiring surgical management.¹² This highlights the efficacy of corticosteroid therapy in the treatment of UC; however, there still remains a substantial group that require further therapy.

Unfortunately, corticosteroids are plagued by a myriad of side effects due to their pleotropic physiological roles. This includes osteoporosis, myopathy, cataract formation, weight fluctuations, neuropsychiatric side effects and glucose intolerance.13 The advent of Budesonide multimatrix (MMX), a topically acting corticosteroid with high first-pass metabolism and few systemic side effects proved to be a comparable alternative.¹⁴ Pooled analysis from the CORE I and II studies examining budesonide MMX 9 mg, 6 mg and placebo shows significantly greater rates of combined clinical and endoscopic remission of budesonide MMX 9 mg compared to placebo (17.7% versus 6.2%, p = 0.0002).¹⁵ This was further confirmed in a Cochrane review of the efficacy for induction of remission, particularly in left-sided disease, without significant adrenal suppression.¹⁶ In a recent study in UC refractory to 5-aminosalicylic acid (5-ASA) therapy, 5-ASA was continued, and the addition of budesonide MMX, 9 mg for 8 weeks was superior at achieving clinical and endoscopic remission compared to placebo (p=0.049).¹⁴ Budesonide MMX is associated with fewer systemic side effects than classical corticosteroids (33% versus 55%) but not associated with either adrenal suppression¹⁷ or significant reduction in bone mineral density.¹⁸ Oral beclomethasone diproprionate is another alternative corticosteroid with reduced systemic absorption, and has been shown to be non-inferior to conventional prednisolone in treating active mild-moderate UC, with a nonsignificant reduction in steroid-related adverse events (AEs).19

Although there are no adequately powered comparative studies comparing second-generation corticosteroids (budesonide MMX and beclomethasone diproprionate) and prednisolone, they could be positioned as alternatives to conventional corticosteroids in mild to moderate UC.²⁰

Sulphasalazine and 5-ASA

The side effect profile associated with corticosteroids negated their use as a long-term treatment option. For patients with mild to moderate UC, 5-ASA compounds play a fundamental role in the treatment strategy to induce and maintain remission.²¹ The introduction of 5-ASAs into the treatment armamentarium for UC began with the discovery of sulphasalazine.

The combination of an antibacterial and antiinflammatory compound bound by an azo bond prompted the interest in sulphasalazine as a potential therapeutic option in UC. In 1942, Svartz first demonstrated the therapeutic efficacy of sulphasalazine in patients with UC and RA through an observational case series.²² The first double-blind controlled trial of sulphasalazine against placebo was conducted by Baron et al., at a dose of 4 g/day for a week then de-escalated to 2g/day for the following 2weeks.23 The trial selected 30 patients with both clinical and endoscopic evidence of mild to moderate UC with limited systemic symptoms, and randomly allocated them to one of three treatment arms (placebo, sulphasalazine or salicylazosulphapyridine). Salicylazosulphapyridine had no benefit over placebo and was subsequently discontinued. A further 10 patients were recruited and allocated in a doubleblind manner to receive either placebo or sulphasalazine. Over a 3-week period, the results showed a statistically significant benefit from treatment with sulphasalazine. 80% of patients benefited from treatment with sulfasazaline compared to 35% in the control group (p < 0.02).

The notable side effect profile associated with sulphasalazine, which include gastrointestinal, central nervous system and haematological disturbances,²⁴ prompted further work to clarify its mode of action and identify how it actually yields an anti-inflammatory effect on the colon.

Sulphasalazine reaches the colon intact and colonic bacteria split it into sulphapyridine and 5-ASA. In 1977, Khan and Truelove²⁵ conducted a series of experiments to try and determine the active moiety and administered sulphasalazine, sulphapyridine or 5-ASA retention enemas to patients in a double-blinded manner daily over a period of 2 weeks. They noted that 30% of patients who received sulphasalazine and 5-ASA had histological improvement in contrast to only 5% who received sulphapyridine. They

determined through this that 5-ASA delivers the anti-inflammatory effect with sulphapyridine as the vehicle ensuring its delivery into the large bowel.

This left an unmet need for the development of oral preparations that ensure adequate delivery of 5-ASA to the colon without sulphapyridine which was deemed to be responsible for the adverse effects associated with sulphasalazine use such as nausea, vomiting, blood dyscrasia and rashes.

In 1983, Asacol[®] was developed which fulfilled this unmet need.²⁶ Mesalazine was coated with an acrylic-based resin [eudragit-S (Rohm Pharma GMBH)] coating. Following the passage of Asacol into the terminal ileum and colon, the resulting pH change (>7) would break down this coating, releasing mesalazine in the colon.

This paved the way for development of other compounds using similar delivery systems and leaves us now with more formulations with subtle pharmacokinetic differences and topical versions for distal colitis.

The ASCEND (delayed-release oral mesalamine for the treatment of mildly to moderately active UC) trials²⁷ investigated the dose response effect of 5-ASA for induction of response in UC. In ASCEND I, patients with mild to moderate active UC were randomised to 2.4g or 4.8g of mesalazine. At week 6, the proportion of patients experiencing improvement in either group was similar (51% versus 56%, p=not significant).²⁷ Patients with moderate active UC responded better to 4.8g daily, but those with mildly active disease did not. The ASCEND II study showed that patients with moderately active UC had a better response to 4.8g daily than 2.4g daily (72% versus 59%, p=0.036).²⁸ Post-hoc analysis of ASCEND I and II showed greater mucosal healing in the 4.8 g/d group as compared with 2.4 g/d.²⁹ The ASCEND III trial randomised patients with moderate active UC to receive 2.4 g daily or 4.8 g daily mesalazine.³⁰ The primary endpoint of treatment success was defined as complete clinical remission or partial response showed no differences between the groups. A small but significant difference in remission with 43% of patients on 4.8 g/d versus 35% on 2.4 g daily was observed at 6 weeks. In a subgroup analysis, patients receiving oral 5-ASA and rectal therapies had a greater likelihood of response to $4.8 \,\text{g/d}$.

Topical steroids and 5-ASA

Prior to 1965 when the first placebo-controlled trial for rectal suppositories in UC was performed, rectal instillation of hydrocortisone was done at the discretion of the treating physician.³¹ Subsequently, the advent of steroid and 5-ASA topical therapies in the form of suppositories, foam and liquid enemas have introduced another facet into management of UC.

Rectal 5-ASA therapy at a dose of ≥ 1 g/day is currently the preferred initial treatment for mild or moderately active proctitis,²⁰ with Cochrane reviews concluding rectal 5-ASA therapy is superior to placebo and rectal corticosteroids for induction of remission,32 and effective at maintaining remission³³ in mild to moderate distal UC. The mucosal concentration of 5-ASA has a direct effect on its efficacy in UC,34 and rectal preparations allow delivery of the drug directly to the inflamed segment of the colon. Suppositories are preferable over enema preparations as they may be better tolerated, and enemas may pool higher up in the sigmoid.³⁵ When oral 5-ASA is combined with topical therapies, response rates are higher.³⁶ Furthermore, topical 5-ASA is more effective than topical hydrocortisone, beclomethasone and prednisolone enemas or suppositories.37

Recent Cochrane reviews and network metaanalysis in 2020 and 2021 have shown that there is significant evidence that 5-ASA is superior to placebo in both inducing and maintaining remission of UC,^{38–40} with data to suggest that high oral doses of 5-ASA had more evidence for inducing remission than combined therapy with topical and oral 5-ASA, or low-dose 5-ASA therapy. Furthermore, oral therapy combined with topical treatment seemed to fare best for patients with left sided or extensive disease.⁴⁰

Thiopurines

5-ASA agents proved effective for mild-moderate active UC but it became rapidly apparent that corticosteroids had no role in the maintenance of remission and also, that patients with moderatesevere active disease needed a steroid sparing agent, capable of maintaining remission.⁴¹⁻⁴³ Trials have suggested between 40% and 30% of patients do not respond to 5-ASA therapy.²⁸ The steroid sparing nature of azathioprine alongside its immunogenic properties propelled azathioprine as a promising therapeutic option. Azathioprine has been used in the treatment of IBD for over 30 years. The results from the first controlled trial using azathioprine in UC were published in 1974 by Jewell and Truelove.⁴² In all, 80 patients with ASUC were given corticosteroids as well as azathioprine (at a dose of 2.5 mg/ kg) or placebo. The trial was conducted over 1 year with monthly endoscopic, histological, clinical and biochemical assessments. Azathioprine yielded some benefit with fewer relapses, albeit without clinical significance (p = 0.055). This trend was only noted in patients admitted with a relapse of established disease.

Despite the study not reaching clinical significance, it laid the foundations for future studies of thiopurine use in the management of UC. Thiopurines are not effective for induction of remission. In a meta-analysis of three randomised studies, thiopurine maintenance favoured placebo [relative risk (RR): 0.6; 95% confidence interval (CI): 0.37-0.95).43 In a subsequent metaanalysis, treatment with thiopurine was associated with an absolute risk reduction of 23% (number needed to treat = 5) to prevent one recurrence (odds ratio (OR): 2.59; 95% CI: 1.26-5.3).44 Results from subsequent clinical trials have vielded mixed results but a Cochrane review of four thiopurine maintenance studies versus placebo showed a benefit of AZA (44% versus 65% failure, respectively, RR: 0.68; 95% CI: 0.54 - 0.86).⁴⁵

However, there are numerous downsides to thiopurine usage, with significant adverse effects including pancreatitis, bone marrow suppression and long-term risk of lymphoproliferative disorders, with up to one-third of patients discontinuing therapy due to adverse effects.⁴⁶ Determination of thiopurine S-methyltransferase activity to guide dosage (between 1 and 2 mg/kg of azathioprine), and close monitoring during uptitration to target dose, should be undertaken.⁴⁷

Despite these downsides, and its modest effect in prevention of relapse, there has been a resurgence in its role after the advent of salvage therapy. Azathioprine use after cyclosporin rescue therapy has been associated with a lower relapse rate.⁴⁸ Combination of thiopurine and infliximab use has also been shown in a prospective randomised controlled trial (RCT) to improve clinical outcomes, with a greater percentage achieving corticosteroid-free remission at week 16.⁴⁹ As such,

thiopurines still remain an integral part in our arsenal to combat UC in the biologic era.

Ciclosporin

Following the discovery of corticosteroids, many years passed with limited therapeutic options for patients presenting with ASUC.^{50,51} Ciclosporin is a calcineurin inhibitor, initially used in organ transplant patients, and as its mechanism of action was elucidated it was noted that ciclosporin inhibits T-helper lymphocyte production of interleukin-2.⁵¹ This is one of the key cytokines involved in propagating UC inflammation; hence, the subsequent interest in its application for UC treatment. Early controlled studies in the 1990s revealed the potential for ciclosporin to be added to the therapeutic arsenal.

In 1994, Lichtiger *et al.* conducted the first randomised double-blind controlled trial using ciclosporin for patients with steroid refractory ASUC.⁵² Patients were administered either ciclosporin (4 mg/kg/day) or placebo after failing to respond to 7 days of IV corticosteroids.

Nine of the 11 patients (82%) treated with ciclosporin showed a response, defined as improvement in symptoms and discharge from hospital, in contrast to 0 of the 9 who received placebo (p < 0.001). Given the striking results, the trial was stopped early and those in the placebo group who had not had a colectomy were also given ciclosporin (n=5) and they all responded. In an RCT comparing 4 mg/kg with 2 mg/kg IV ciclosporin, both groups showed equal efficacy for severe steroid-refractory UC.⁵³

Ciclosporin rapidly asserted its relevance in the management of ASUC. The advent of infliximab (IFX) at the turn of the century, demonstrating a rapid effect on symptom control and with a relatively favourable safety profile as also ease of administration made ciclosporin less appealing. There have been two head-to-head trials comparing ciclosporin and infliximab in ASUC.

The open-label CySIF (ciclosporin *versus* IFX in patients with severe UC) trial included 115 patients previously naive to IFX and ciclosporin with a Lichtiger score >10 points (range 0–21) with ASUC refractory to at day 5 of IV steroids.⁵⁴ The patients were 1:1 randomised to receive IV ciclosporin (2mg/kg per day for 1 week, followed by oral ciclosporin until day 98) or IFX (5 mg/kg on

days 0, 14 and 42). AZA was commenced in both groups at day 7 in patients with a clinical response. Treatment failure defined by the absence of a clinical response at day 7 was the primary endpoint as was relapse between day 7 and day 98, absence of steroid-free remission at day 98, any severe AE leading to treatment discontinuation, colectomy or death. There were no statistically significant differences in treatment failure in patients given ciclosporin (60%) and those on IFX (54%) (p=0.52). Nine (16%) patients in the ciclosporin group and 14 (25%) in the IFX group had severe AEs but not statistically different. Mucosal healing was similar in both groups (47% in the ciclosporin group and 45% in IFX-treated patients) and colectomy rates (17% in the ciclosporin group and 21% in IFXtreated patients) were also comparable. Long-term follow-up of patients treated in the CvSIF trial showed no difference in colectomy-free survival at 1 year and 5 years in patients treated with either ciclosporin or IFX.

The CONSTRUCT (Infliximab versus ciclosporin for steroid-resistant ASUC) trial was a mixed methods, open-label, pragmatic randomised trial including 270 patients. Patients were randomly allocated (1:1) to receive either IFX (5 mg/kg IV at baseline and again at 2 and 6 weeks after the first infusion) or ciclosporin (2mg/kg per day by continuous infusion for up to 7 days, followed by twice-daily (BD) tablets delivering 5.5 mg/kg per day for 12weeks). The primary outcome was quality-adjusted survival. There was no statistically significant difference between groups for the primary endpoint or for the secondary endpoints of colectomy rates, time to colectomy, serious AEs, or death. IFX, however, was associated with a greater treatment cost.⁵⁵

Ciclosporin may be associated with significant AEs which may include serious infections, hypertension, nephrotoxicity, tremor and gingivial hyperplasia. Frequent monitoring of patient physiological parameters and blood levels means that there is a general preference for infliximab use. In current practice, ciclosporin remains a valid option in treatment of ASUC; however, the ease of administration has seen infliximab supersede ciclosporin as the drug of choice.⁴⁷ Oral ciclosporin should subsequently be continued as bridging to thiopurine maintenance therapy, with a case series showing reduced colectomy rates at 5-year follow-up if patients are on thiopurine maintenance after ciclosporin salvage therapy.⁵⁶

Anti-tumour necrosis factors

Infliximab

Despite the introduction of ciclosporin, there had been no significant reduction in observed shortterm colectomy rates in patients with ASUC.⁵⁷

During the 1990s, a greater appreciation of the immunogenic basis of UC led to the introduction of biologic compounds. It was noted that levels of tumour necrosis factor alpha (TNF α) in stool was elevated in patients with active UC and dropped when the disease became inactive.⁵⁸ Furthermore, an increased density of TNF α immunoreactive cells was found in the lamina propria of patients with UC.⁵⁹ This led to the use of anti-TNF agents in UC.

Infliximab was the first biological agent for the treatment of UC. Infliximab was first introduced to the wider medical community in 1993 as a chimeric monoclonal IgG1 antibody that acts against TNF.60 The landmark ACCENT 1 trial demonstrated the successful use of infliximab in the treatment of Crohn's disease.⁶¹ Early pilot studies also suggested promise for the use of infliximab in the treatment of severe steroid refractory UC.62 This culminated in two meta-analyses exhibiting the effectiveness and safety of infliximab in severe steroid refractory UC. A significantly higher rate of treatment response (OR: 2.96, 95% CI: 2.12-4.14) and lower colectomy rate (OR: 0.42, 95% CI: 0.22-0.83) was identified among 13 non-randomised studies comparing ciclosporin and infliximab; however, when three randomised trials were analysed, the difference was not statistically different.63 Similarly, long-term colectomy-free survival was not statistically different between the ciclosporin and infliximab salvage from 4 years onwards.64 No significant difference in AEs was noted in either study for ciclosporin and infliximab. However, the ease of administration of infliximab has established it as a firm alternative to ciclosporin in the management of ASUC.

The first large-scale RCTs conducted to explore the efficacy of infliximab in patients with moderate-to-severe UC were published in 2005.⁶⁵ In the ACT-1 and ACT-2 studies, patients with moderate-to-severe UC failing corticosteroids and/or thiopurines (and/or 5-ASA for ACT-2) received 5mg/kg or 10mg/kg IFX or placebo at 0, 2 and 6weeks and were followed through week 54 (ACT-1) or week

30 (ACT-2). Patients in both 5 mg/kg and 10 mg/kg had a similar clinical response at week 8 with pooled data showing 67% for 5 mg/kg *versus* 33% for placebo. Clinical remission rates at week 30 were 30% for 5 mg/kg (placebo 13%) with remission sustained through week 54. Corticosteroid-free remission rates were 22% for 5 mg/kg by week 30 and sustained through week 54.

Thereafter, the UC SUCCESS (efficacy and safety of infliximab monotherapy *versus* combination therapy *versus* AZA monotherapy in UC) study showed that the combination of IFX and AZA was more effective with higher corticosteroid-free remission rates at week 16 (40%) compared to IFX alone (22%).⁴⁹ Based on these results, IFX and the combination with AZA became mainstays in the treatment algorithm of steroid-dependent UC.

The advent of biosimilars has once again sparked further interest in infliximab, with current approved biosimilars including CT-P13 and SB2. Furthermore, CT-P13 is also available in a subcutaneous (SC) preparation, offering more options to patients with UC. Numerous studies based upon real-world experience have been described, with two recent systematic reviews for CT-P13⁶⁶ and SB2⁶⁷ having shown comparable effectiveness in clinical and endoscopic outcomes, with consideration for multiple switches and therapeutic drug monitoring taken into consideration.

Infliximab remains a mainstay in UC management, with further interest in accelerated dosing, therapeutic drug monitoring and immunogenicity highlighting the complexity of this drug.

Adalimumab

For over half a decade, infliximab remained the only biologic choice for UC. Over this period, it was noted that some patients receiving infliximab as maintenance therapy would go onto to lose response, which was thought to be primarily mediated by antiinfliximab antibodies.⁶⁸ Furthermore, those with antibodies were at higher risk of developing drugmediated reactions.⁶⁹ This prompted the research into alternative treatment options.

Adalimumab is a recombinant human monoclonal antibody that targets $TNF\alpha$. Early studies had already shown it to be efficacious in inducing and maintaining remission in Crohn's disease.^{70,71} The ULTRA 1 trial was conducted to assess the efficacy of adalimumab in inducing remission in patients with moderate-to-severe UC.⁷²

The trial was conducted over 8 weeks as a randomised double-blind placebo-controlled design over multiple centres in North America and Europe. In all, 186 patients were randomised to receive either adalimumab or placebo. Two separate dosing schedules were used in the adalimumab group, ADA 160/80 (160 mg at week 0, 80 mg at week 2 and 40 mg at weeks 4 and 6) or ADA 80/40 (80 mg at week 0, 40 mg at weeks 2, 4 and 6).

At week 8, 18.5% (p=0.031 versus placebo) of patients treated with ADA 160/80 regime and 10% of those treated with ADA 80/40 regime (p=0.833 versus placebo) were in remission (placebo 9.2%). The high placebo response rate likely contributed to the failure to reach statistical significance. The ULTRA 2 trial served the purpose of gathering longer-term data on efficacy and safety⁷³ and found remission rates of 22% at week 52 in those receiving adalimumab (placebo 12.4%). An open label extension study (ULTRA 3) has shown that up to 25% of patients remain in clinical remission 4 years on.⁷⁴

Numerous ADA biosimilars have been approved in recent years, with real-life data limited to observational cohort studies. However, there has been no significant difference in clinical, biochemical and endoscopic outcomes noted in these studies,^{75–77} thus providing patients with a much larger variety in therapeutic options moving forwards. Interestingly, patients that were intolerant on one biosimilar, were subsequently switched to another biosimilar successfully,⁷⁸ further cementing the role of biosimilars in the therapeutic armamentarium of IBD.

Golimumab

Golimumab is a subcutaneously delivered human monoclonal antibody targeted against TNF α . *In vitro* and *in vivo* studies have demonstrated golimumab as having higher affinity to TNF α then both infliximab and adalimumab suggesting the possibility of a more potent clinical response.⁷⁹

The PURSUIT-SC trial evaluated golimumab response in patients with moderate-to-severe

UC who were naïve to anti-TNF agents, but had failed to respond to one or more of the other conventional medical therapies.⁸⁰ PURSUIT-SC was conducted as a combined double-blind phase II dose-finding and phase III dose confirmation study. The phase III component of the trial involving 774 patients reported that 51% of patients receiving 200 mg/100 mg golimumab (200 mg followed by 100 mg 2 weeks apart) and 54.9% receiving 400 mg/200 mg golimumab (400 mg followed by 200 mg 2 weeks apart) met the primary endpoint of clinical response at week 6 (as assessed by the Mayo score) versus 30.3% in the placebo group ($p \le 0.0001$). The secondary endpoints of clinical remission were achieved at week 6 in both groups 17.8% (200 mg/100 mg) versus 17.9% (400 mg/200 mg) versus placebo 6.4% (p < 0.0001). Mucosal healing and improved quality of life markers as assessed by IBD questionnaire (IBDQ) scores were also met by patients receiving golimumab ($p \le 0.0014$ for all comparisons).

The PURSUIT-maintenance trials followed on from PURSUIT-SC with the aim of assessing long-term clinical efficacy and safety.⁸¹ The study involved patients who had responded to induction therapy in PURSUIT-SC (n=464). These patients were randomly assigned to receive placebo, 50 mg or 100 mg golimumab injections every 4 weeks for 1 year. The trial found that golimumab maintained clinical response until week 54 in 47% (p=0.010) of patients who received 50 mg golimumab and 49.7% (p < 0.001) who received 100 mg golimumab (placebo 31.2%). Serious AEs were noted in 7.7%, 8.4% and 14.3% of patients given placebo, 50 mg or 100 mg golimumab, respectively, with serious infections reported in 1.9%, 3.2% and 3.2%.

Anti-TNF therapy has revolutionised the treatment of UC offering options for both medical rescue in the setting of ASUC and as a maintenance strategy in those where conventional medical strategies have already failed them. Unfortunately, anti-TNFs are not universally effective with a significant proportion of patients not responding to treatment or losing response, in part due to immunogenicity.⁸² Furthermore, concerns regarding the anti-TNF side effect profile, namely infection risk, malignancies, worsening heart failure and demyelinating disorders, open the opportunity for the development of biological agents that mitigate these issues.⁸³

Anti-integrin agents

Although anti-TNF agents have transformed the treatment landscape for UC, it was noted that up to 10–30% of patients did not respond to anti-TNF therapy (primary non-response).⁸⁴ Furthermore, a significant proportion lose response and while antibody formation or pharmacokinetic issues were seen as the likely causal factor it has also been postulated that a proportion of patients may have an adaptive change in their immunopathogenesis from one which is TNF α mediated to one that is not primarily mediated by TNF α .^{85,86} This has fuelled research to find additional treatment options that exploit and target distinct aspects of the immune cascade.

Vedolizumab

Vedolizumab is a gut-selective humanised monoclonal antibody that inhibits the interaction between the $\alpha_4\beta_7$ integrin and mucosal addressin cell adhesion molecule-1. This interaction leads to a gut-specific blockade of memory T cells into the gastrointestinal submucosa.⁸⁶

In 2013, the GEMINI1 study group demonstrated the efficacy and safety of vedolizumab as induction and maintenance therapy for UC. This was a phase III randomised, double-blind placebo-controlled trial of vedolizumab in patients with moderate-to-severe UC.⁸⁷

The primary outcome for induction therapy was a clinical response at week 6 with secondary outcomes of clinical remission and mucosal healing. Patients were randomly assigned a single dose of vedolizumab or placebo on days 1 and 15. At week 6, the vedolizumab group was superior to the placebo group with regard to clinical response (47.1% versus 25.5%, p < 0.001), clinical remission (16.9% versus 5.4%, p = 0.001) and mucosal healing (40.9% versus 24.8%, p = 0.001).

Clinical responders at week 6, in addition to patients who responded to open-label vedolizumab induction therapy, were enrolled in the maintenance trial and received vedolizumab or placebo every 4 or 8 weeks until week 52. The primary outcome for maintenance therapy was clinical remission at week 52. The vedolizumab groups showed statistically significance difference to the placebo group in terms of clinical remission in both vedolizumab groups (8 weekly 41.8%, p < 0.001, 4 weekly 44.8%, p < 0.001) compared to 15.9% of

the placebo group. Secondary measures of durable clinical response (response at both weeks 6 and 52), durable clinical remission, mucosal healing and glucocorticoid-free remission at week 52 were significantly higher among patients assigned to the vedolizumab regimens than among those assigned to placebo.

VDZ was noted to be superior to placebo for clinical response (RR: 0.82, 95% CI: 0.75–0.91), induction of remission (RR: 0.86, 95% CI: 0.80– 0.91), endoscopic remission (RR: 0.82, 95% CI: 0.75–0.91) and remission at 52 week in week 6 responders (RR: 2.73, 95% CI: 1.78–4.18) in a Cochrane review.⁸⁸

In the GEMINI open label extension, patients with ≥248 weeks of cumulative VDZ treatment were included (n=154). Among patients responding to induction therapy who completed the maintenance study, 40.9% of patients had 248 weeks of treatment; 98% achieved clinical response and 90% had clinical remission. Post-hoc analysis noted improvements in patient reported outcomes of reduction in rectal bleeding and stool frequency (SF) by 2weeks,89 reflecting the rapid onset of action of vedolizumab compared with placebo. However, further analysis correlating higher trough serum concentrations with improved clinical outcomes suggests peak effect for vedolizumab would be expected closer to week 14, suggesting a slower inductive onset of vedolizumab, compared to other biologic therapy.90

The VICTORY Consortium registry performed a retrospective review of adults with follow-up after starting vedolizumab for clinically active UC.⁹¹ The majority of the patients had prior anti-TNF exposure (71%). The 12-month cumulative rates of clinical remission, endoscopic remission, corticosteroid-free remission and deep remission were 51%, 41%, 37% and 30%, respectively. In this real-world cohort, vedolizumab was well tolerated and effective in achieving key clinical outcomes.

The EVOLVE (Retrospective Real-World Comparative Analysis Highlights Safety of Vedolizumab and Anti-TNF α Therapies in Biologic-Naive Patients study for UC) was a retrospective study of the safety and effectiveness of VDZ compared with anti-TNF agents in a realworld cohort of biologic naive patients. At 24 months, clinical response (91% versus 86%), clinical remission (79% versus 66%),and mucosal healing (92% versus 84%) were high in VDZ and anti-TNF patients, respectively, with no real differences between groups. Treatment persistence (75% versus 54%; p < 0.01) was greater with VDZ than anti-TNF, while more anti-TNF-treated patients required dose escalation than the VDZ group (25% versus 31%; p < 0.05).⁹² Further head-to-head comparisons have been undertaken in biologic-naïve,⁹³ and biologic-experienced cohorts,⁹⁴ with similar efficacy found in comparison to infliximab. The VARSITY trial comparing vedolizumab and adalimumab will be discussed later in this review.

SC preparations of biologic treatments offer advantages in terms of patient preference and reduced healthcare-associated cost. SC vedolizumab was investigated as a maintenance treatment option in patients with moderate to severely active UC.95 Patients with moderate-severe UC received open-label treatment with IV vedolizumab 300 mg at weeks 0 and 2. At week 6, patients with clinical response were randomly assigned maintenance treatment with SC vedolizumab 108 mg every 2 weeks, IV vedolizumab 300 mg every 8 weeks, or placebo. Clinic remission at week 52 was achieved by 46.2%, 42.6% and 14.3% of patients in the SC vedolizumab, IV vedolizumab and placebo group, respectively. This demonstrated that SC vedolizumab is effective as maintenance therapy in patients with moderate to severely active UC who had a clinical response to IV vedolizumab induction therapy.

Considering the gut selectiveness of vedolizumab, as well as clinical trials showing a safety profile comparable to placebo, it may have advantages over other treatments if safety profiles need to be taken into consideration.²⁰

Anti-interleukin agents

Ustekinumab

IBD appears to be mediated through an imbalance between the Th1 and the Th2 immune cells, but it is now known that another subset called Th17 and related cytokines are crucial mediators of inflammation independent of anti-TNF drive. Furthermore, IL-12 has been noted to induce a predominant Th1 response in humans and IL-23 has been shown to upregulate Th17driven inflammation. This knowledge has fuelled research into IL-12 and IL-23 and the development of an agent targeting the common p40 subunit of anti-IL12/23, namely Ustekinumab.⁹⁶ Following successful trials for ustekinumab in the treatment of moderate to severely active Crohn's disease,⁹⁷ the UNIFI trial was established to determine the effectiveness of ustekinumab in patients with moderate to severely active UC.⁹⁸

The trial was conducted in a double-blind randomised placebo-controlled manner in two phases involving an induction and maintenance phase.

In the induction phase, 961 patients with moderate-severe active UC, who had failed conventional medical therapy and/or anti-TNF and/or vedolizumab were assigned to receive placebo, weight-based IV ustekinumab dosing (6 mg/kg) or 130 mg IV ustekinumab. Patients were assessed for clinical remission at week 8. This was defined according to the Mayo score (total score ≤ 2 , with no subscore >1 across the four domains of the Mayo scale).

Those who had a clinical response at week 8 to ustekinumab were then randomised to the maintenance phase of the trial to receive placebo, 90 mg SC ustekinumab at 12 weekly intervals or 90 mg SC ustekinumab at 8 weekly intervals.

In the induction phase, both groups receiving ustekinumab showed significant clinical response, 130 mg (15.6%), 6 mg/kg (15.5%) in comparison to 5.3% in the placebo group (p < 0.001 for both comparisons).

In the maintenance phase of the trial, clinical response was assessed at week 44 and was found to be significantly higher in those receiving ustekinumab 90 mg at 8 (43.8%) and 12 (38.4%) weekly intervals in comparison to the placebo group (24%) (p < 0.001 and p = 0.002, respectively).

Both active treatment groups had a significant improvement in IBDQ, mucosal healing and histological healing ($\leq 5\%$ neutrophils in epithelium, no crypt destruction, and no erosions, ulcerations or granulations) was 20.3, 18.4 and 8.9%, respectively, at week 8. AEs were comparable to placebo, with no malignancies, opportunistic infections or tuberculosis reported. In the maintenance study, 523 week-8 responders were re-randomised to placebo, 8-weekly or 12-weekly dosing, with week 44 remission rates of 24%, 38.4% and 43.8%, respectively (p=0.002 for 8 weekly and p<0.001 for 12 weekly versus placebo). A very small proportion (4.6%) of patients developed anti-drug antibodies to UST demonstrating low immunogenicity like vedolizumab.

The UNIFI trial long-term extension data show that clinical remission in ustekinumab responders is durable with 78.7% patients maintained on 12 weekly dosing in clinical remission at 92 weeks and 83.2% with 8 weekly dosing.⁹⁹ Five-year data from the IM-UNITI trial have shown that of all patients randomised to receive UST, 34.4% of those in the 8-weekly dosing group and 28.7% in the 12-weekly dosing group were still in remission at week 252. Furthermore, long-term data have shown low antibody formation with only 5.8% of patients developing antidrug antibodies.¹⁰⁰

The efficacy, similar onset of action to infliximab,¹⁰¹ safety profile and low immunogenicity of ustekinumab make it an appealing option for those with refractory UC who have already failed conventional treatment and one or more biological agent.²⁰

Janus kinase inhibitors

Better understanding of the pathogenesis of IBD has revealed several different cytokine-driven inflammatory pathways that trigger and perpetuate the inflammatory cascade, underpinning the need to develop further therapeutic targets. The development of new molecules with the potential to target a myriad of cytokine targets such as the Janus kinase (JAK)-signal transducer and activator of transcription pathway have been shown to be effective in IBD.¹⁰²

Tofacitinib

Tofacitinib is a first-in-class JAK inhibitor that had demonstrated efficacy in the treatment of RA and psoriatic arthritis.¹⁰² It primarily inhibits JAK1 and JAK3 proteins, leading to downstream inhibition of cytokines that are implicated in the pathogenesis of UC. The OCTAVE trials were three distinct phase III randomised double-blind placebo-controlled trials evaluating the safety and efficacy of tofacitinib in patients with moderateto-severe UC despite previous conventional therapy or treatment with an anti-TNF agent.¹⁰³ OCTAVE 1 and 2 were induction trials conducted over 8 weeks comparing tofacitinib 10 mg BD to placebo. The primary endpoint of the OCTAVE 1 and 2 was clinical remission as defined by the Mayo score (total Mayo score of ≤ 2 , with no subscore > 1 and a rectal bleeding subscore of 0).

The induction trials (to week 8) included 598 and 541 patients for OCTAVE Induction 1 and 2, respectively, who were randomly assigned, in a 4:1 ratio, to receive induction therapy with oral tofacitinib (10 mg BD) or placebo for 8 weeks. The primary endpoint of clinical remission at 8 weeks (MCS ≤ 2 , with no individual sub score > 1), was noted more frequently in the active treatment arm compared to placebo; in OCTAVE 1 - 18.2% versus 8.2% (p = 0.007) and OCTAVE 2 – 16.6% versus 3.6% (p<0.001). A key secondary endpoint of mucosal healing was noted more frequently in the active treatment arm compared to placebo arm; OCTAVE Induction 1 -31.3% versus 15.6% (p < 0.001), OCTAVE Induction 2 - 28.4% versus 11.6% (p < 0.001). The treatment effects for both primary and secondary endpoints were similar in both TNF-naïve and TNF-exposed patients. A post-hoc analysis of the OCTAVE 1 and 2 induction data showed a rapid onset of treatment effect. Significantly greater improvements in Mayo SF subscore and rectal bleeding score (RBS) were noted in the tofacitinib arm compared to placebo by day 3 $[9.2\% \ versus \ 2.3\% \ (p < 0.01) \ and \ 14.4\% \ versus$ 8.2% (p < 0.05), respectively] with consistent effects thereafter until day 15. These effects were uniformly observed in all subgroups.

Patients who had a clinical response to induction therapy (n=593) were re-randomised 1:1:1 to receive oral 5 mg tofacitinib BD, 10 mg tofacitinib BD or placebo in the maintenance trial for OCTAVE Sustain trial with a follow-up period of 52 weeks.⁷⁸ Significantly higher clinical remission rates were noted in patients receiving tofacitinib 5mg BD (34.3%) and tofacitinib 10mg BD (40.6%) when compared with the placebo arm (11.1%) (p < 0.001 for both comparisons with placebo). Similarly, for the key secondary endpoint of mucosal healing significantly higher rates were noted in patients receiving tofacitinib 5 mg BD (37.4%) and tofacitinib 10 mg BD (45.7%)compared to placebo (13.1%) (p < 0.001 for both comparisons with placebo). Sustained and corticosteroid-free clinical remission (CFCR) rates Upadacitinib

were also significantly higher in patients receiving to facitinib 5 mg BD (35.4%) and to facitinib 10 mg BD (47.3%) when compared with the placebo arm (5.1%) (p < 0.001 for both comparisons with placebo).

Patients who completed OCTAVE Sustain were eligible to enrol into the long-term extension follow-on study (OCTAVE Open). Of the 142 patients in remission at the end of OCTAVE Sustain, efficacy endpoints were maintained with ongoing tofacitinib 5 mg BD dosing in OCTAVE Open, with 68.3% achieving remission, 77.5% clinical response and 73.9% endoscopic improvement at 12 months; and 50.4%, 56.0% and 55.3%, respectively at 36 months.¹⁰⁴

Tofacitinib as a small molecule has distinct advantages over biologic agents with no risk of immunogenicity, predictable pharmacokinetics and rapid clearance attributed to its short half-life (3–4h) allowing for rapid discontinuation and resumption in the context of acute infections and surgery. Furthermore, as an oral compound, it simplifies the process of drug administration as well as reducing the healthcare costs associated with delivering parenteral biologics.

It is important to note however that the OCTAVE trials did identify infections as being more common in patients treated with tofacitinib, specifically a higher prevalence of herpes zoster infections.¹⁰⁵ Non-melanoma skin cancer also occurred more frequently in those treated with tofacitinib, but it is important to consider a number of patients had previously received thiopurines. Tofacitinib treatment was also associated with higher lipid levels and an increased number of adjusted cardiovascular events.

Trials of tofacitinib use in the treatment of RA have highlighted concerns that 10 mg BD dosing of tofacitinib resulted in a higher incidence of thromboembolic, cardiovascular, cancer risk and deaths.¹⁰⁶ Although these signals have not been detected in real-world trials in the IBD cohort, the Medicines and Healthcare Products Regulatory Agency (MHRA) recommends caution when prescribing tofacitinib to those with known thromboembolic risk factors.¹⁰⁷

Additional real-world data are needed to establish long-terms risk, AEs and clinical efficacy when using tofacitinib in the UC cohort.

Even as the potential of non-selective JAK inhibition is being realised, newer (and more selective) JAK inhibitors are undergoing evaluation.

Upadacitinib (UPA) is an FDA-approved JAK1 selective inhibitor that has demonstrated clinical efficacy for inducing clinical remission after 8 weeks of treatment in phase IIb clinical trials for patients with moderate to severely active UC. Among 250 adults randomised to receive either placebo or induction therapy with once-daily (OD) UPA (7.5, 15, 30 or 45 mg), at week 8, 8.5% (*p*=0.052), 14.3% (*p*=0.013), 13.5% (p=0.011) and 19.6% (p=0.002) of patients respectively, achieved clinical remission (placebo 0%). Similar rates of AEs and related discontinuation were noted across the UPA groups with numerically higher events in the placebo group. Furthermore, elevation is serum lipid and creatine phosphosphokinase levels was also noted.108

In the phase III U-ACCOMPLISH study, a significantly higher proportion of patients receiving UPA 45 mg daily achieved clinical remission (33.5% versus placebo 4.1%) at 8 weeks.¹⁰⁹ All ranked secondary endpoints (symptomatic, endoscopic histologic improvements) were achieved in a significantly higher proportion of patients receiving UPA 45 mg daily versus placebo (p < 0.001).

The efficacy and safety of UPA maintenance therapy was reported recently from the randomised phase III study.¹¹⁰ Both UPA 15 mg and 30 mg met the primary endpoint of clinical remission at week 52, and all secondary endpoints. Significantly greater percentages of patients receiving 15 mg and 30 mg versus placebo achieved clinical remission (42.3% and 51.7%, versus 12.1%), endoscopic improvement (48.7% and 61.6%, versus 14.5%), maintenance of clinical remission (59.2% and 69.7%, versus 22.2%), CFCR (57.1% and 68.0%, versus 22.2%), maintenance of endoscopic improvement (61.6% and 69.5%, versus 18.9%), endoscopic remission (24.2% and 25.9%, versus 5.6%), maintenance of clinical response (63.0% and 76.6%, versus 18.8%) and histo-endoscopic mucosal improvement (34.8% and 49.3%, versus 11.8%) (p < 0.001for all endpoints). UPA 15 mg and 30 mg were both well tolerated and no new safety signals were observed.

Filgotinib

Filgotinib is another selective JAK-1 inhibitor with OD oral dosing and has been evaluated in the SELECTION study (phase IIb/III) with an induction and maintenance phase.¹¹¹ In the induction trial, a total of 1348, biologic-naïve (induction study A, n=659) or biologic-experienced (induction study B, n = 689) patients with moderately-toseverely active UC were randomised and treated with filgotinib (200 mg or 100 mg OD) or placebo. A significantly higher proportion of patients achieved clinical remission at week 10 (primary endpoint) compared with placebo in both biologic-naïve (26.1% versus 15.3%, p = 0.0157) and biologic-experienced (11.5% versus 4.2%, p=0.0103) arms. In the maintenance trial, patients achieving clinical response or remission at week 10 in the filgotinib arm (n=664) were rerandomised 2:1 to receive an induction dose of filgotinib or placebo and treated for total of 58 weeks. At week 58, significantly higher proportion of patients on filgotinib 100 mg (19.1% bionaive and 9.5% biologic experienced) and 200 mg (26.1% bionaive and 11.5% biologic experienced) were in clinical remission compared to placebo (15.3% bionaive and 4.2% biologic experienced) and a significantly higher proportions of patients on 200 mg filgotinib achieved key secondary endpoints including CFCR, sustained clinical remission, MCS remission, endoscopic and histological compared with placebo.111

Overall, the incidence of ARs, serious AEs and discontinuations due to AEs were similar in the filgotinib and placebo arms for both the induction and maintenance studies. Filgotinib is under regulatory review for use in UC.¹¹²

Sphingosine-1-phosphate receptor modulators

Similarities between the pathomechanism of relapsing multiple sclerosis and UC, *via* trafficking and accumulation of lymphocytes in inflamed tissue, have led to the development of sphingosine-1-phosphate (S1P) receptor modulators as a viable oral option for UC.¹¹³

Ozanimod

Ozanimod is a S1P receptor modulator that binds to S1P subtypes 1 and 5. Specifically, the internalisation of S1P subtype 1 receptors prevents lymphocyte trafficking to inflamed bowel.

A phase III trial was completed with 645 patients randomised to receive either ozanimod hydrochloride 1 mg (equivalent to 0.92 mg of ozanimod) or placebo, and a further 367 receiving open-label ozanimod at the same dose.114 Participants were adults with moderate-to-severe UC, completed varicella vaccination, with at most one previous biological attempt. Primary endpoints were assessed at 10 weeks for induction, and 52 weeks for maintenance, with Mayo score, clinical, endoscopic and histological endpoints recorded. Ozanimod was superior to placebo during induction (47.8% versus 25.9%, p < 0.001) and maintenance (60.0% versus 41.0%, p < 0.001). Safety data showed no difference in AEs during induction, but saw a higher rate of infection in the ozanimod group during maintenance (23% versus 11.9%). Elevated liver transaminases were also more common with ozanimod therapy than placebo (2.6% versus 0%), and bradycardia was another feature of induction (0.5% versus 0%), but not maintenance. Due to the requirement of varicella vaccination, the rates of herpes zoster infection were comparable to placebo (2.2% versus 0.4%). Ozanimod has been approved in various countries for use in UC.

Head-to-head trials

With an increasing number of therapeutic options available for the treatment of UC head-to-head trials can provide us with valuable information regarding clinical and cost effectiveness, although there is a distinct paucity of RCTs available. Real-world studies are available; however, currently there is insufficient evidence available to determine superiority of one therapy over another.¹¹⁵

VARSITY trial

The VARSITY (vedolizumab *versus* adalimumab for moderate-to-severe UC) trial was the first head-to-head study that compared vedolizumab against adalimumab in a double-blind, doubledummy randomised multisite international clinical trial involving 769 patients with moderate to severely active UC.¹¹⁶ Vedolizumab was noted to be superior to adalimumab at week 52 with regard to clinical remission (31.3% *versus* 22.5%, p=0.006) and endoscopic improvement (39.7% *versus* 27.7% p < 0.001) but not for corticosteroid-free remission (12.6% *versus* 21.8%). Infection rates were also lower in the vedolizumab group (23.4 *versus* 34.6 events per 100 patient years). Further high-quality head-to-head trials are needed to help define the standard of care for patients with UC. Meanwhile, a systematic review and network meta-analysis found infliximab to be ranked highest in biologic-naïve patients, and ustekinumab and tofacitinib were ranked highest in patients with prior exposure to TNF antagonists, for induction of remission and endoscopic improvement in patients with moderate-to-severe UC.¹¹⁷

Aurora comparison study

The Aurora comparison trial was a retrospective multicentre study comparing 416 UC patients treated with adalimumab (n=90), infliximab biosimilar (n=105), golimumab (n=79) or vedolizumab (n=142) over a 5-year period. The primary endpoint was continuous clinical remission defined by relapse free, steroid-free clinical remission after 1 year of treatment. The primary endpoint was met by 33%, 37%, 28%, 37% of patients, respectively. All biologics had similar efficacy in biologic-naive patients; however, vedolizumab was more effective than other anti-TNF options in those patients that had previous anti-TNF α failure (primary endpoint met by 36% *versus* 18%, p=0.004).¹¹⁸

What is in the pipeline and what is coming

Modern biological and now small molecule therapies have emboldened our definitions of disease control, with improvements in clinical response and remission rates. Endoscopic mucosal healing has been shown to correlate with a sustained clinical response and reduction in important surrogates associated with morbidity such as corticosteroid use, hospitalisation, surgery and colorectal cancer complications.

However, remission rates range between 30% and 40% with most advanced therapies and data suggest that colectomy rates are not decreasing despite biologics.¹¹⁹ A prospective population-based cohort study has also shown similar 5-year surgery, hospitalisation and disease progression rates compared to cohorts from 20 years ago, despite earlier biologic therapy.¹²⁰ Taken together with the complex, incompletely understood and evolving immunobiology of IBD, it highlights a major unmet need for other therapeutic targets to abrogate the inflammatory response.

A number of novel targets and therapeutic agents have shown promise in phase II trials with phase III trials underway and provide hope to fulfil this requisite in the future. A brief overview of these agents is provided in Table 1.

Table 1. Overview of novel therapeutic agents in development.

Name	Mechanism of action	Administration	Trial phase	Current results	Ref/clinical trials ID
Abrilumab	Anti-integrin	Subcutaneous	2B	Superior to placebo	Sandborn et al. ¹²¹
AJM300	Anti-integrin	Oral	3	Ongoing	NCT03531892
Mirikizumab	Anti-IL-23	Intravenous/ subcutaneous	3	Superior to placebo	NCT03518086 NCT03524092 NCT03519945
Risankizumab	Anti-IL-23	Intravenous/ subcutaneous	2/3	Ongoing	NCT03398148
Guselkumab	Anti-IL-23	Subcutaneous	2b	Superior to placebo	122
Etrasimod	Sphingosine-1-phosphate receptor modulator	Oral	3	Ongoing	NCT04176588 NCT04607837 NCT03996369 NCT03950232
Cobitolimod	Oligonucleotide therapy	Topical	3	Ongoing	NCT04985968

Faecal microbiota transplant

A number of trials have yielded promising results when faecal microbiota transplant (FMT) is conducted in patients with recurrent and refractory *Clostridium difficile* infection (CDI).¹²³ A recent real-world observational study incorporating 259 patients from an FMT national registry in North America has demonstrated a 90% one-month cure rate for patients with CDI with a 4% recurrence rate.¹²⁴

Trials are underway exploring its application in a number of other fields such as autoimmune, neurological and metabolic disorders.¹²⁵

The gut microbiome has been shown to impact on our physiology, forming a symbiotic relationship with the host.¹²⁶ Research has shown it to influence intestinal immunity as well as gut function, with dysbiosis felt to be a contributing factor in promoting intestinal inflammation and propagating IBD.¹²⁷ However, it remains undetermined whether immune-mediated damage to the gut leads to gut dysbiosis or vice versa.

An evolving area in the field of UC treatment is the use of FMT. Given variable study protocols, preliminary findings into FMT use in cohorts of patients with UC have yielded conflicting results. A systematic review by Paramsothy *et al.* showed that the four RCTs of FMT in UC to date demonstrated a significant benefit in clinical remission in patients treated with FMT.¹²⁸ Most recently, lyophilised oral FMT has been shown to induce CFCR in 53% of participants, compared with 15% in placebo at 8 weeks. Clinical, endoscopic and histological remission were also achieved at week 52 for all four patients that continued with FMT, suggesting a potential role orally administered FMT could have in treatment of UC.129 However, there are still numerous variables in FMT that remain unanswered, including other routes of administration, dosing and donor selection; further larger trials are needed to establish clinical efficacy as well as the place of FMT in current treatment algorithms.

Conclusion

The history of UC is flagged by several clinical trials that underpin and influence our current clinical practice (Figure 1). The biological era is considered the fulcrum that is propelling current and anticipated developments in the field. Given the associated drawbacks with immunosuppressive therapies, additional treatment options are being explored and progressing to clinical trials. With this in mind, we anticipate the therapeutic landscape and current treatment paradigms to undergo marked transformation over the proceeding decade.



The biological era

Figure 1. Milestone studies from the biological era of UC treatment. UC, ulcerative colitis.

Declarations

Ethical Approval and consent to participate Not applicable.

Consent for publication Not applicable.

Author contribution(s)

Nasar Aslam: Conceptualisation; Methodology; Visualisation; Writing – original draft; Writing – review & editing.

Sheng Wei Lo: Formal analysis; Resources; Validation; Writing – review & editing.

Rafid Sikafi: Writing – original draft; Writing – review & editing.

Tom Barnes: Writing – original draft; Writing – review & editing.

Jonathan Segal: Conceptualisation; Supervision; Writing – review & editing.

Philip J Smith: Conceptualisation; Supervision; Writing – review & editing.

Jimmy K Limdi: Conceptualisation; Supervision; Visualisation; Writing – review & editing.

Acknowledgements

Not applicable.

Funding

The authors received no financial support for the research, authorship and/or publication of this article.

Competing interests

The authors declare the following conflict of interests:

SL: No conflict of interest to declare

NA: No conflict of interest to declare

RS: No conflict of interest to declare

TB: No conflict of interest to declare

JS: Has received speaker fees for Takeda, Abbvie and an unrestricted research grant from Tillots

PJS: Has received speaker fees from Takeda, Janssen, Celltrion, Abbvie, Amgen, Dr Falk pharmaceuticals, Tillotts Pharma and has been an advisory board member for Abbvie, Celltrion, Galapagos and Janssen JKL: Has received speaker or consultancy fees from Abbvie, Arena, Galapagos, Janssen, MSD, Takeda, Pfizer and research grants from Takeda and Galapagos

Availability of data and material Not applicable.

ORCID iDs

Jonathan Segal 0002-9668-0316 https://orcid.org/0000-

Jimmy K Limdi 0002-1039-6251 https://orcid.org/0000-

References

- 1. Ungaro R, Mehandru S, Allen PB, *et al.* Ulcerative colitis. *Lancet* 2017; 389: 1756–1770.
- 2. Wilks S. Morbid appearances in the intestine of Miss Bankes. *Med Times Gazette* 1859; 2: 264–265.
- Caprilli R, Clemente V and Frieri G. Historical evolution of the management of severe ulcerative colitis *A*. J Crohns Colitis 2008; 2: 263–268.
- Turner D, Ricciuto A, Lewis A, et al. STRIDE-II: An update on the selecting therapeutic targets in inflammatory bowel disease (STRIDE) initiative of the international organization for the study of IBD (IOIBD): determining therapeutic goals for treat-to-target strategies in IBD. Gastroenterology 2021; 160: 1570–1583.
- Truelove SC and Witts LJ. Cortisone in ulcerative colitis; preliminary report on a therapeutic trial. *Br Med J* 1954; 2: 375–378.
- Truelove SC and Witts LJ. Cortisone in ulcerative colitis; final report on a therapeutic trial. *Br Med J* 1955; 2: 1041–1048.
- Magro F, Gionchetti P, Eliakim R, et al. Third european evidence-based consensus on diagnosis and management of ulcerative colitis. Part 1: definitions, diagnosis, extra-intestinal manifestations, pregnancy, cancer surveillance, surgery, and ileo-anal pouch disorders. *J Crohns Colitis* 2017; 11: 649–670.
- Baron JH, Connell AM, Kanaghinis TG, et al. Out-patient treatment of ulcerative colitis comparison between three doses of oral prednisone. Br Med J 1962; 2: 441–443.
- Truelove SC and Jewell DP. Intensive intravenous regimen for severe attacks of ulcerative colitis. *The Lancet* 1974; 303: 1067– 1070.

- Travis SPL, Farrant JM, Ricketts C, et al. Predicting outcome in severe ulcerative colitis. *Gut* 1996; 38: 905.
- 11. George J, Singh S, Dulai PS, *et al.* Corticosteroidfree remission vs overall remission in clinical trials of moderate–severe ulcerative colitis and Crohn's disease. *Inflamm Bowel Dis* 2020; 26: 515–523.
- 12. Faubion WA, Loftus EV, Harmsen WS, *et al.* The natural history of corticosteroid therapy for inflammatory bowel disease: a population-based study. *Gastroenterology* 2001; 121: 255–260.
- Ericson-Neilsen W and Kaye AD. Steroids: pharmacology, complications, and practice delivery issues. *Ochsner J* 2014; 14: 203–207.
- Rubin DT, Cohen RD, Sandborn WJ, et al. Budesonide multimatrix is efficacious for mesalamine-refractory, mild to moderate ulcerative colitis: a randomised, placebocontrolled trial. J Crohns Colitis 2017; 11: 785–791.
- Sandborn WJ, Danese S, D'Haens G, et al. Induction of clinical and colonoscopic remission of mild-to-moderate ulcerative colitis with budesonide MMX 9 mg: pooled analysis of two phase 3 studies. *Aliment Pharmacol Ther* 2015; 41: 409–418.
- Sherlock ME, MacDonald JK, Griffiths AM, et al. Oral budesonide for induction of remission in ulcerative colitis. *Cochrane Database Syst Rev* 2015; 2015: CD007698.
- Löfberg R, Danielsson A, Suhr O, et al. Oral budesonide versus prednisolone in patients with active extensive and left-sided ulcerative colitis. *Gastroenterology* 1996; 110: 1713–1718.
- Schoon EJ, Bollani S, Mills PR, et al. Bone mineral density in relation to efficacy and side effects of budesonide and prednisolone in Crohn's disease. *Clin Gastroenterol Hepatol* 2005; 3: 113–121.
- van Assche G, Manguso F, Zibellini M, et al. Oral prolonged release beclomethasone dipropionate and prednisone in the treatment of active ulcerative colitis: results from a doubleblind, randomized, parallel group study. Am J Gastroenterol 2015; 110: 708–715.
- Raine T, Bonovas S, Burisch J, et al. ECCO guidelines on therapeutics in ulcerative colitis: medical treatment. J Crohns Colitis 2022; 16: 2–17.
- 21. Lamb CA, Kennedy NA, Raine T, et al. British Society of Gastroenterology consensus guidelines

on the management of inflammatory bowel disease in adults. *Gut* 2019; 68: s1–s106.

- Svartz N. Salazopyrin, a new sulfanilamide preparation. A. Therapeutic results in rheumatic polyarthritis. B. Therapeutic results in ulcerative colitis. C. Toxic manifestations in treatment with sulfanilamide preparations. *Acta Med Scand* 1942; 110: 577–598.
- Baron JH, Connell AM, Lennard-Jones JE, et al. Sulphasalazine and salicylazosulphadimidine in ulcerative colitis. *The Lancet* 1962; 279: 1094– 1096.
- 24. Plosker GL and Croom KF. Sulfasalazine. *Drugs* 2005; 65: 1825–1849.
- Khan AKA, Piris J and Truelove SC. An experiment to determine the active therapeutic moiety of sulphasalazine. *Lancet* 1977; 2: 892–895.
- Dew MJ, Ryder RE, Evans N, *et al.* Colonic release of 5-amino salicylic acid from an oral preparation in active ulcerative colitis. *Br J Clin Pharmacol* 1983; 16: 185–187.
- 27. Hanauer SB, Sandborn WJ, Dallaire C, *et al.* Delayed-release oral mesalamine 4.8 g/day (800 mg tablets) compared to 2.4 g/day (400 mg tablets) for the treatment of mildly to moderately active ulcerative colitis: The ASCEND I trial. *Can J Gastroenterol* 2007; 21: 827–834.
- Hanauer SB, Sandborn WJ, Kornbluth A, et al. Delayed-release oral mesalamine at 4.8 g/day (800 mg tablet) for the treatment of moderately active ulcerative colitis: the ASCEND II trial. Am *J Gastroenterol* 2005; 100: 2478–2485.
- 29. Lichtenstein GR, Ramsey D and Rubin DT. Randomised clinical trial: delayed-release oral mesalazine 4.8 g/day vs. 2.4 g/day in endoscopic mucosal healing–ASCEND I and II combined analysis. *Aliment Pharmacol Ther* 2011; 33: 672–678.
- Sandborn WJ, Regula J, Feagan, *et al.* Delayedrelease oral mesalamine 4.8 g/day (800-mg tablet) is effective for patients with moderately active ulcerative colitis. *Gastroenterology* 2009; 137: 1934–1943.e1-3.
- Connell AM, Lennard-Jones JE, Misiewicz JJ, et al. Comparison of acetarsol and prednisolone-21-phosphate suppositories in the treatment of idiopathic proctitis. *Lancet* 1965; 1: 238–239.
- 32. Marshall JK, Thabane M, Steinhart AH, *et al.* Rectal 5-aminosalicylic acid for induction of remission in ulcerative colitis. *Cochrane Database Syst Rev* 2010; 1: CD004115.

- Marshall JK, Thabane M, Steinhart AH, et al. Rectal 5-aminosalicylic acid for maintenance of remission in ulcerative colitis. *Cochrane Database Syst Rev* 2012; 11: CD004118.
- Desreumaux P and Ghosh S. Review article: mode of action and delivery of 5-aminosalicylic acid – new evidence. *Aliment Pharmacol Ther* 2006; 24: 2–9.
- 35. Cohen RD and Weisshof R. A comprehensive review of topical therapies for distal ulcerative colitis. *Gastroenterol Hepatol (N Y)* 2020; 16: 21–27.
- Safdi M, DeMicco M, Sninsky C, *et al.* A doubleblind comparison of oral versus rectal mesalamine versus combination therapy in the treatment of distal ulcerative colitis. *Am J Gastroenterol* 1997; 92: 1867–1871.
- Ford AC, Khan KJ, Achkar JP, et al. Efficacy of oral vs. topical, or combined oral and topical 5-aminosalicylates, in ulcerative colitis: systematic review and meta-analysis. Am J Gastroenterol 2012; 107: 167–176.
- Murray A, Nguyen TM, Parker CE, et al. Oral 5-aminosalicylic acid for maintenance of remission in ulcerative colitis. *Cochrane Database Syst Rev* 2016; 2016: CD000544.
- Murray A, Nguyen TM, Parker CE, et al. Oral 5-aminosalicylic acid for induction of remission in ulcerative colitis. *Cochrane Database Syst Rev* 2020; 8: CD000543.
- Barberio B, Segal JP, Quraishi MN, et al. Efficacy of oral, topical, or combined oral and topical 5-aminosalicylates, in ulcerative colitis: systematic review and network meta-analysis. J Crohns Colitis 2021; 15: 1184–1196.
- Ford AC, Bernstein CN, Khan KJ, et al. Glucocorticosteroid therapy in inflammatory bowel disease: systematic review and metaanalysis. Am J Gastroenterol 2011; 106: 590–599.
- 42. Jewell DP and Truelove SC. Azathioprine in ulcerative colitis: final report on controlled therapeutic trial. *Br Med J* 1974; 4: 627–630.
- Khan KJ, Dubinsky MC, Ford AC, et al. Efficacy of immunosuppressive therapy for inflammatory bowel disease: a systematic review and metaanalysis. Am J Gastroenterol 2011; 106: 630–642.
- 44. Gisbert JP, Linares PM, McNicholl AG, *et al.* Meta-analysis: the efficacy of azathioprine and mercaptopurine in ulcerative colitis. *Aliment Pharmacol Ther* 2009; 30: 126–137.
- 45. Timmer A, Patton PH, Chande N, *et al.* Azathioprine and 6-mercaptopurine for

maintenance of remission in ulcerative colitis. Cochrane Database Syst Rev 2016; 2016: CD000478.

- Hanauer SB, Sandborn WJ and Lichtenstein GR. Evolving considerations for thiopurine therapy for inflammatory bowel diseases—a clinical ractice update: commentary. *Gastroenterology* 2019; 156: 36–42.
- Lamb CA, Kennedy NA, Raine T, et al. British Society of Gastroenterology consensus guidelines on the management of inflammatory bowel disease in adults. *Gut* 2019; 68: s1–s106.
- Miyake N, Ando T, Ishiguro K, et al. Azathioprine is essential following cyclosporine for patients with steroid-refractory ulcerative colitis. World J Gastroenterol 2015; 21: 254–261.
- 49. Panaccione R, Ghosh S, Middleton S, *et al.* Combination therapy with infliximab and azathioprine is superior to monotherapy with either agent in ulcerative colitis. *Gastroenterology* 2014; 146: 392–400.e3.
- 50. Lichtiger S and Present DH. Preliminary report: cyclosporin in treatment of severe active ulcerative colitis. *The Lancet* 1990; 336: 16–19.
- Hanauer SB and Lichtiger S. The role of cyclosporine therapy in ulcerative colitis treatment. *Gastroenterol Hepatol (N Y)* 2006; 2: 624–626.
- Lichtiger S, Present DH, Kornbluth A, et al. Cyclosporine in severe ulcerative colitis refractory to steroid therapy. N Engl J Med 1994; 330: 1841–1845.
- 53. van Assche G, D'Haens G, Noman M, et al. Randomized, double-blind comparison of 4 mg/ kg versus 2 mg/kg intravenous cyclosporine in severe ulcerative colitis. *Gastroenterology* 2003; 125: 1025–1031.
- Laharie D, Bourreille A, Branche J, et al. Ciclosporin versus infliximab in patients with severe ulcerative colitis refractory to intravenous steroids: a parallel, open-label randomised controlled trial. *The Lancet* 2012; 380: 1909– 1915.
- 55. Williams JG, Alam MF, Alrubaiy L, et al. Infliximab versus ciclosporin for steroid-resistant acute severe ulcerative colitis (CONSTRUCT): a mixed methods, open-label, pragmatic randomised trial. Lancet Gastroenterol Hepatol 2016; 1: 15–24.
- Cohen RD, Stein R and Hanauer SB. Intravenous cyclosporin in ulcerative colitis: a five-year experience. *Am J Gastroenterol* 1999; 94: 1587–1592.

- Turner D, Walsh CM, Steinhart AH, et al. Response to corticosteroids in severe ulcerative colitis: a systematic review of the literature and a meta-regression. *Clin Gastroenterol Hepatol* 2007; 5: 103–110.
- Braegger CP, Nicholls S, Murch SH, et al. Tumour necrosis factor alpha in stool as a marker of intestinal inflammation. *Lancet* 1992; 339: 89–91.
- Murch SH, Braegger CP, Walker-Smith JA, et al. Location of tumour necrosis factor alpha by immunohistochemistry in chronic inflammatory bowel disease. *Gut* 1993; 34: 1705–1709.
- Knight DM, Trinh H, Le J, et al. Construction and initial characterization of a mouse-human chimeric anti-TNF antibody. *Mol Immunol* 1993; 30: 1443–1453.
- 61. Hanauer SB, Feagan BG, Lichtenstein GR, *et al.* Maintenance infliximab for Crohn's disease: the ACCENT I randomised trial. *Lancet* 2002; 359: 1541–1549.
- 62. Sands BE, Miehsler W, Tremaine WJ, *et al.* Infliximab in the treatment of severe, steroidrefractory ulcerative colitis: a pilot study. *Inflamm Bowel Dis* 2001; 7: 83–88.
- Narula N, Marshall JK, Colombel JF, et al. Systematic review and meta-analysis: infliximab or cyclosporine as rescue therapy in patients with severe ulcerative colitis refractory to steroids. Am J Gastroenterol 2016; 111: 477–491.
- 64. Szemes K, Soós A, Hegyi P, *et al.* Comparable long-term outcomes of cyclosporine and infliximab in patients with steroid-refractory acute severe ulcerative colitis: a meta-analysis. *Front Med (Lausanne)* 2020; 6: 338.
- Rutgeerts P, Sandborn WJ, Feagan BG, *et al.* Infliximab for induction and maintenance therapy for ulcerative colitis. *N Engl J Med* 2005; 353: 2462–2476.
- 66. Ebada MA, Elmatboly AM, Ali AS, et al. An updated systematic review and meta-analysis about the safety and efficacy of infliximab biosimilar, CT-P13, for patients with inflammatory bowel disease. Int J Colorectal Dis 2019; 34: 1633–1652.
- 67. Macaluso FS, Cummings JF, Atreya R, *et al.* A systematic review on infliximab biosimilar SB2: from pre-clinical data to real-world evidence. *Expert Opin Biol Ther* 2022; 22: 203–223.
- Baert F, Noman M, Vermeire S, et al. Influence of immunogenicity on the long-term efficacy of infliximab in Crohn's disease. N Engl J Med 2003; 348: 601–608.

- 69. Nanda KS, Cheifetz AS and Moss AC. Impact of antibodies to infliximab on clinical outcomes and serum infliximab levels in patients with inflammatory bowel disease (IBD): a metaanalysis. Am J Gastroenterol 2013; 108: 40–47.
- Hanauer SB, Sandborn WJ, Rutgeerts P, et al. Human anti-tumor necrosis factor monoclonal antibody (adalimumab) in Crohn's disease: the CLASSIC-I trial. Gastroenterology 2006; 130: 323–333.
- Sandborn WJ, Hanauer SB, Rutgeerts P, et al. Adalimumab for maintenance treatment of Crohn's disease: results of the CLASSIC II trial. *Gut* 2007; 56: 1232–1239.
- Reinisch W, Sandborn WJ, Hommes DW, et al. Adalimumab for induction of clinical remission in moderately to severely active ulcerative colitis: results of a randomised controlled trial. *Gut* 2011; 60: 780–787.
- 73. Sandborn WJ, Assche van G, Reinisch W, *et al.* Adalimumab induces and maintains clinical remission in patients with moderate-to-severe ulcerative colitis. *Gastroenterology* 2012; 142: 257–265.e3.
- 74. Colombel JF, Sandborn WJ, Ghosh S, *et al.* Fouryear maintenance treatment with adalimumab in patients with moderately to severely active ulcerative colitis: data from ULTRA 1, 2, and 3. *Am J Gastroenterol* 2014; 109: 1771–1780.
- 75. Cingolani L, Barberio B, Zingone F, *et al.* Adalimumab biosimilars, ABP501 and SB5, are equally effective and safe as adalimumab originator. *Sci Rep* 2021; 11: 10368.
- 76. Jin R, Nduka C, Courmier D, et al. Real-world utilization of adalimumab biosimilar (ABP 501) in patients with inflammatory bowel disease in europe. Gastroenterology 2022; 162: S109–S110.
- Wasserbauer M, Hlava S, Drabek J, et al. Adalimumab biosimilars in the therapy of Crohn's disease and ulcerative colitis: prospective multicentric clinical monitoring. PLoS One 2022; 17: e0271299.
- Padilla Suarez C, Webb K, Persad N, et al. P473 long-term follow-up of switching from original adalimumab to adalimumab biosimilar: realworld data in IBD. J Crohns Colitis 2020; 14: S416–S416.
- Shealy DJ, Cai A, Staquet K, *et al.* Characterization of golimumab, a human monoclonal antibody specific for human tumor necrosis factor α. *MAbs* 2010; 2: 428–439.
- 80. Sandborn WJ, Feagan BG, Marano C, et al. Subcutaneous golimumab induces

clinical response and remission in patients with moderate-to-severe ulcerative colitis. *Gastroenterology* 2014; 146: 85–95.

- Sandborn WJ, Feagan BG, Marano C, et al. Subcutaneous golimumab maintains clinical response in patients with moderate-to-severe ulcerative colitis. *Gastroenterology* 2014; 146: 96–109.e1.
- 82. Fine S, Papamichael K and Cheifetz AS. Etiology and management of lack or loss of response to anti-tumor necrosis factor therapy in patients with inflammatory bowel disease. *Gastroenterol Hepatol (N Y)* 2019; 15: 656–665.
- 83. Bonovas S, Fiorino G, Allocca M, et al. Biologic therapies and risk of infection and malignancy in patients with inflammatory bowel disease: a systematic review and network meta-analysis. Clin Gastroenterol Hepatol 2016; 14: 1385–1397.e10.
- Roda G, Jharap B, Neeraj N, et al. Loss of response to anti-TNFs: definition, epidemiology, and management. *Clin Transl Gastroenterol* 2016; 7: e135.
- Park SC and Jeen YT. Anti-integrin therapy for inflammatory bowel disease. World J Gastroenterol 2018; 24: 1868–1880.
- Wyant T, Fedyk E and Abhyankar B. An overview of the mechanism of action of the monoclonal antibody vedolizumab. *J Crohns Colitis* 2016; 10: 1437–1444.
- Feagan BG, Rutgeerts P, Sands BE, et al. Vedolizumab as induction and maintenance therapy for ulcerative colitis. N Engl J Med 2013; 369: 699–710.
- Mosli MH, MacDonald JK, Bickston SJ, et al. Vedolizumab for induction and maintenance of remission in ulcerative colitis: a Cochrane systematic review and meta-analysis. *Inflamm Bowel Dis* 2015; 21: 1151–1159.
- Feagan BG, Lasch K, Lissoos T, et al. Rapid response to vedolizumab therapy in biologic-naive patients with inflammatory bowel diseases. *Clin Gastroenterol Hepatol* 2019; 17: 130–138.e7.
- Rosario M, French JL, Dirks NL, et al. Exposureefficacy relationships for vedolizumab induction therapy in patients with ulcerative colitis or Crohn's disease. *J Crohns Colitis* 2017; 11: 921–929.
- Narula N, Peerani F, Meserve J, et al. Vedolizumab for ulcerative colitis: treatment outcomes from the VICTORY consortium. Am J Gastroenterol 2018; 113: 1345.

- 92. Bressler B, Yarur A, Silverberg MS, et al. Vedolizumab and anti-tumour necrosis factor α real-world outcomes in biologic-naïve inflammatory bowel disease patients: results from the EVOLVE study. *J Crohns Colitis* 2021; 15: 1694–1706.
- 93. Narula N, Wong ECL, Marshall JK, *et al.* Comparative efficacy for infliximab vs vedolizumab in biologic naive ulcerative colitis. *Clin Gastroenterol Hepatol* 2022; 20: 1588–1597.e3.
- 94. Allamneni C, Venkata K, Yun H, *et al.* Comparative effectiveness of vedolizumab vs. infliximab induction therapy in ulcerative colitis: experience of a real-world cohort at a tertiary inflammatory bowel disease center. *Gastroenterol Res* 2018; 11: 41.
- 95. Sandborn WJ, Baert F, Danese S, *et al.* Efficacy and safety of vedolizumab subcutaneous formulation in a randomized trial of patients with ulcerative colitis. *Gastroenterology* 2020; 158: 562–572.e12.
- Benson JM, Peritt D, Scallon BJ, et al. Discovery and mechanism of ustekinumab. MAbs 2011; 3: 535–545.
- Feagan BG, Sandborn WJ, Gasink C, et al. Ustekinumab as induction and maintenance therapy for Crohn's disease. N Engl J Med 2016; 375: 1946–1960.
- Sands BE, Sandborn WJ, Panaccione R, et al. Ustekinumab as induction and maintenance therapy for ulcerative colitis. N Engl J Med 2019; 381: 1201–1214.
- 99. Panaccione R, Danese S, Sandborn WJ, *et al.* Ustekinumab is effective and safe for ulcerative colitis through 2 years of maintenance therapy. *Aliment Pharmacol Ther* 2020; 52: 1658–1675.
- 100. Sandborn WJ, Rebuck R, Wang Y, et al. Five-year efficacy and safety of ustekinumab treatment in Crohn's disease: the IM-UNITI trial. *Clin Gastroenterol Hepatol* 2022; 20: 578–590.e4.
- Narula N, Wong ECL, Dulai PS, et al. Comparative efficacy and rapidity of action for infliximab vs ustekinumab in biologic naïve Crohn's disease. Clin Gastroenterol Hepatol 2022; 20: 1579–1587.e2.
- 102. Olivera P, Danese S and Peyrin- Biroulet L. Next generation of small molecules in inflammatory bowel disease. *Gut* 2017; 66: 199–209.

- 103. Sandborn WJ, Su C, Sands BE, et al. Tofacitinib as induction and maintenance therapy for ulcerative colitis. N Engl J Med 2017; 376: 1723–1736.
- 104. Colombel JF, Osterman MT, Thorpe AJ, et al. Maintenance of remission with tofacitinib therapy in patients with ulcerative colitis. *Clin Gastroenterol Hepatol* 2022; 20: 116–125.e5.
- 105. Winthrop KL, Loftus EV, Baumgart DC, et al. Tofacitinib for the treatment of ulcerative colitis: analysis of infection rates from the ulcerative colitis clinical programme. J Crohns Colitis 2021; 15: 914–929.
- 106. Ytterberg SR, Bhatt DL, Mikuls TR, et al. Cardiovascular and cancer risk with tofacitinib in rheumatoid arthritis. N Engl J Med 2022; 386: 316–326.
- 107. Tofacitinib (Xeljanz ♥): new measures to minimise risk of venous thromboembolism and of serious and fatal infections. GOV.UK, https://www.gov.uk/drug-safety-update/ tofacitinib-xeljanz-new-measures-to-minimiserisk-of-venous-thromboembolism-and-of-seriousand-fatal-infections. (accessed 14 November 2022).
- 108. Sandborn WJ, Ghosh S, Panes J, *et al*. Efficacy of upadacitinib in a randomized trial of patients with active ulcerative colitis. *Gastroenterology* 2020; 158: 2139–2149.e14.
- 109. Vermeire S, Danese S, Zhou W, et al. OP23 efficacy and safety of upadacitinib as induction therapy in patients with moderately to severely active ulcerative colitis: results from phase 3 U-ACCOMPLISH study. J Crohns Colitis 2021; 15: S021–S022.
- 110. Panaccione R, Hebuterne X, Lindsay J, et al. Efficacy and safety of upadacitinib maintenance therapy in patients with moderately to severely active ulcerative colitis: results from a randomized phase 3 study. United European Gastroenterol J 2021; 9 (Suppl 1).
- 111. Feagan BG, Danese S, Loftus EV, et al. Filgotinib as induction and maintenance therapy for ulcerative colitis (SELECTION): a phase 2b/3 double-blind, randomised, placebo-controlled trial. Lancet 2021; 397: 2372–2384.
- 112. Dhillon S and Keam SJ. Filgotinib: first approval. *Drugs* 2020; 80: 1987–1997.
- 113. Scott FL, Clemons B, Brooks J, et al. Ozanimod (RPC1063) is a potent sphingosine-1-phosphate receptor-1 (S1P1) and receptor-5 (S1P5) agonist with autoimmune disease-modifying activity. Br *J Pharmacol* 2016; 173: 1778–1792.

- 114. Sandborn WJ, Feagan BG, D'Haens G, et al. Ozanimod as induction and maintenance therapy for ulcerative colitis. N Engl J Med 2021; 385: 1280–1291.
- 115. Macaluso FS, Maida M, Grova M, et al. Head-to-head comparison of biological drugs for inflammatory bowel disease: from randomized controlled trials to real-world experience. *Therap Adv Gastroenterol* 2021; 14: 17562848211010668.
- Sands BE, Peyrin-Biroulet L, Loftus EV, et al. Vedolizumab versus adalimumab for moderateto-severe ulcerative colitis. N Engl J Med 2019; 381: 1215–1226.
- 117. Singh S, Murad MH, Fumery M, *et al.* First- and second-line pharmacotherapies for patients with moderate to severely active ulcerative colitis: an updated network metaanalysis. *Clin Gastroenterol Hepatol* 2020; 18: 2179–2191.e6.
- 118. Cassinotti A, Mezzina N, de Silvestri A, et al. Continuous clinical remission with biologics in ulcerative colitis: the 'AURORA' comparison study. Eur J Gastroenterol Hepatol 2022; 34: 1238–1246.
- 119. Worley G, Almoudaris A, Bassett P, et al. Colectomy rates for ulcerative colitis in England 2003–2016. Aliment Pharmacol Ther 2021; 53: 484–498.
- 120. Burisch J, Katsanos KH, Christodoulou DK, et al. Natural disease course of ulcerative colitis during the first five years of follow-up in a European population-based inception cohort an epi-IBD study. J Crohns Colitis 2019; 13: 198–208.
- 121. Sandborn WJ, Cyrille M, Hansen MB, et al. Efficacy and safety of abrilumab in a randomized, placebo-controlled trial for moderate-to-severe ulcerative colitis. *Gastroenterology* 2019; 156: 946–957.e18.
- 122. Dignass A, Rubin D, Bressler B, *et al.* The efficacy and safety of guselkumab induction therapy in patients with moderately to severely active ulcerative colitis: phase 2b QUASAR study results through week 12. *Gastroenterol Hepatol (N Y)* 2022; 18: 12.
- 123. Mullish BH, Quraishi MN, Segal JP, et al. The use of faecal microbiota transplant as treatment for recurrent or refractory *Clostridium difficile* infection and other potential indications: joint British Society of Gastroenterology (BSG) and Healthcare Infection Society (HIS) guidelines. *Gut* 2018; 67: 1920–1941.

- 124. Kelly CR, Yen EF, Grinspan AM, *et al*. Fecal microbiota transplantation is highly effective in real-world practice: initial results from the FMT national registry. *Gastroenterology* 2021; 160: 183–192.e3.
- 125. Borody TJ and Khoruts A. Fecal microbiota transplantation and emerging applications. *Nat Rev Gastroenterol Hepatol* 2012; 9: 88–96.
- 126. Shreiner AB, Kao JY and Young VB. The gut microbiome in health and in disease. *Curr Opin Gastroenterol* 2015; 31: 69–75.
- 127. Glassner KL, Abraham BP and Quigley EMM. The microbiome and inflammatory bowel

disease. J Allergy Clin Immunol 2020; 145: 16–27.

- 128. Paramsothy S, Paramsothy R, Rubin DT, et al. Faecal microbiota transplantation for inflammatory bowel disease: a systematic review and meta-analysis. J Crohns Colitis 2017; 11: 1180–1199.
- 129. Haifer C, Paramsothy S, Kaakoush NO, et al. Lyophilised oral faecal microbiota transplantation for ulcerative colitis (LOTUS): a randomised, double-blind, placebo-controlled trial. Lancet Gastroenterol Hepatol 2022; 7: 141–151.

Visit SAGE journals online journals.sagepub.com/ home/tag

SAGE journals